
 

 

 

 

 

 

Physical-chemical treatment of landfill leachate: technological performance, 

spectral characterization and cost estimations 

 

 

 

 

 

 

 

Oloibiri Atieno Violet 

 

 

 

 

 

 
 
 
 
Thesis submitted in fulfillment of the requirements to obtain the degree of Doctor (PhD) in Applied 
Biological Sciences: Environmental Technology 
 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Supervisors 

Prof. dr. ir. Stijn Van Hulle  

Department of Green Chemistry and Technology, Faculty of Bioscience Engineering, Ghent 

University, Belgium  

Prof. dr. ir. Kristof Demeestere 

Department of Green Chemistry and Technology, Faculty of Bioscience Engineering, Ghent 
[...]
1.3±0.7 days 1900±52 52±3 Kettunen and Rintala 
(1998) 

2-7 days 1770 40 Kawai et al. (2012) 

Hybrid anaerobic 
reactor 

35 hrs 780±60 56±3 Kettunen et al. (1996) 

CSTR anaerobic 
digester* 

20 days 670-1223 
SCOD 

81-86(SCOD) Lin et al. (1999) 

10 days 992-1555 
SCOD 

75-83(SCOD) Lin et al. (1999) 

5.3 days 1722-2526 
SCOD 

68-76(SCOD) Lin et al. (1999) 

Continuous stirred 
anaerobic digester  

NA 15000 60 Imen et al. (2009) 

2 stage anaerobic 
digester 

15 days 55351 92 Kheradmand et al. 
(2010) 

CSTR: Completely stirred tank reactor, SCOD: Soluble COD, NA: not available, *Sample used is mixed 

with septage at different ratios 

 



31 
 

2.1.4 Individual physical-chemical treatment techniques 

Physical and chemical methods include air stripping, precipitation/coagulation-flocculation, chemical 

oxidation processes, activated carbon adsorption, membrane processes (microfiltration, 

ultrafiltration, nanofiltration and reverse osmosis), ion exchange, electrochemical treatment and 

floatation. These techniques are often applied for removing non-biodegradable and undesirable 

compounds from the landfill leachate. These pretreatment step are useful, especially for fresh 

leachate, prior to biological treatment, or a post-treatment (purification) step for partially stabilized 

leachate and when the biological oxidation process is hampered by the presence of bio-refractory 

materials. These methods are used along with the biological methods to improve treatment 

efficiency or make them possible, or to treat a specific pollutant (e.g. stripping-ammonium removal) 

(Renou et al., 2008; Wiszniowski et al., 2006). 

2.1.4.1 Flotation 

This is a physical method which is used to reduce floting matter such as colloids, oil and greasy 

substances, and fibres. Using configurations such as dissolved air flotation units, flotation can be 

used in the harvesting of dissolved metals or micro-organisms acclimatized to landfill leachate (Rubio 

et al., 2002). Despite its potential in lowering the pollutants in landfill leachate, few studies have 

been devoted to it. Zouboulis et al. (2003) investigated the use of flotation in column, as a post-

treatment step for removing residual humic acids (non-biodegradable compounds) from synthetic 

landfill leachates. Under optimized conditions, almost 60% humic acids removal has been reached. 

This flotation technique was used for removing the humic acids from leachate based on the theory of 

Froth flotation. Froth flotation is a highly versatile method for physically separating particles based 



32 
 

on differences in the ability of air bubbles to selectively adhere to specific mineral surfaces in water 

slurry. The particles with attached air bubbles are then carried to the surface and removed, while the 

particles that remain completely wetted stay in the liquid phase. Humic acids are the substances, 

which is soluble in alkaline solutions, but precipitates in acid solution. Therefore, in the study of 

Zouboulis et al. (2003), flotation of humic acids was performed with N-cetyl-N,N,N-

trimethylammonium-bromide (CTAB) and ethanol as a frother to remove high concentration of 

humic acids from landfill leachates. 

 

2.1.4.2 Air stripping 

Technological assessment 

Air stripping, involves passing a large volume of air through the leachate, so to promote mass transfer 

of some undesirable substances from the liquid passed to the gas phase. Air stripping is used to 

remove methane, ammonium and volatile organic compounds (VOCs) in leachate (Figure 2.2).  

 

 
Figure 2.2: Full scale plant for treatment of landfill leachate by ammonia stripping (Organics, 2018) 

http://www.google.be/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=2ahUKEwiL1_Ln34DaAhUHU1AKHfbNB-YQjRx6BAgAEAU&url=http://www.leachate.com/gallery&psig=AOvVaw16dBZbcGmE9DMuv32l4NwG&ust=1521836171512261


33 
 

Ammonium can be removed from leachate as a gas by using air stripping, as an alternative to 

biological nitrification. The efficiency of the process is increased significantly by increasing values of 

pH or temperature. Typically, either pH values in excess of 10.0, or temperatures in the order of 60-

70°C, are needed for efficient ammonium removal (IPPC, 2007). Although ambient air is used and 

generally cause a significant temperature drop (5-6°C) in the stripping tower, this can be solved by 

using part of the incinerating heat which results from flaring the landfill biogas. Due to its 

effectiveness, ammonium stripping is often employed for the removal of ammonium from landfill 

leachate (Calli et al., 2005; Diamadopoulos, 1994; Marttinen et al., 2002; Ozturk et al., 2003). Further, 

also significant removal of volatile organic components (VOC), often present in landfill leachate, can 

be achieved during air stripping as almost all VOCs have low boiling points (Lamarre and Shearouse, 

1994). 

However, this treatment presents some disadvantages and limitations. A major concern about air 

stripping is the control and destruction of exhaust air (such as ammonia gas) from the stripping 

processes. The off-gases released into the atmosphere cause severe air pollution and may require 

treatment. To avoid pollution, the released ammonia gas is captured using an acid solution such as 

sulphuric acid (Demeestere et al., 2001). Another concern is calcium carbonate scaling of the 

stripping tower, when lime is used for pH adjustment and the foaming trouble which might require a 

large stripping tower (Li et al., 1999).   

Additionally, as illustrated by the studies cited in Kurniawan et al. (2006a) the COD removal efficiency 

of air stripping is limited. Therefore, further treatment of effluent from this step is required to reduce 

the COD load. 

 



34 
 

Application to landfill leachate 

To review the efficiency of air stripping for landfill leachate, Cheung et al. (1997) studied ammonium 

removal for two different flow rates (1 L/min, 5 L/min) at 20 °C and at pH 11. Results revealed that 

after 24 hour-aeration, 81% and 90% removal efficiencies could be obtained for flow rates of 1 L/min 

and 5 L/min, respectively. (Collivignarelli et al., 1998) studied ammonium removal from landfill 

leachate having 2100 mg/L ammonium. Experiments were carried out at 70°C and at pH 11 and the 

removal efficiency was 90%. A full-scale study on the treatment of leachate from the Shanghai 

Laogang Solid Waste Disposal Facility, Ltd. (China) using ammonium stripping was recently carried out 

for the lowering of ammonium and total nitrogen (Blauvelt, 2009). The results showed the air 

stripping reduced ammonium by 8 – 15%, total nitrogen by 8 – 29%, and COD by 42%. By increasing 

the treatment time and treatment volume, it was found that 70 – 80% of ammonium could be 

removed with a daily treatment requirement of 1000 m3/day of leachate.  

In Hong Kong, an air stripping system was installed and applied as a pre-treatment option for landfill 

leachate. The leachate flows ranged from 720-1800 m3/d and the initial concentration of ammonium 

was about 6700 mg NH4
+-N/L. Using landfill gas to raise leachate temperatures to 70°C before 

passage over the stripping tower, the air stripping resulted in an effective removal of ammonium gas 

(>99.99 percent). As such the ammonium concentration could be reduced below 100 mg/L before 

subsequent biological treatment in an SBR system (IPPC, 2007).  

2.1.4.3 Coagulation-flocculation 

Technological assessment 

Coagulation- flocculation is a relatively simple and cost-effective method to treat landfill leachate, 



35 
 

e.g. for the removal of heavy metals (Amokrane et al., 1997; Marañón et al., 2008; Silva et al., 2004). 

It may be employed successfully for the treatment of older landfill leachate (Amokrane et al., 1997). 

However, only moderate (50-65%) removal of COD (or TOC) is reported. Further, excessive sludge 

production, high cost of chemical dosing and sludge disposal, dependence on pH and in certain cases, 

increased aluminium and iron concentrations in the resulting effluent hamper the individual use of 

coagulation-flocculation in leachate treatment (Trebouet et al., 2001). Coagulation-flocculation has 

thus been investigated mainly as a pretreatment method for young leachate or as a post-treatment 

technique for the stabilized leachate (Tatsi et al., 2003). Several studies have been reported on the 

examination of the coagulation – flocculation process for the treatment of landfill leachate, aiming at 

performance optimization, i.e. selection of the most appropriate coagulant, assessment of pH effect 

and investigation of flocculant dose (Amokrane et al., 1997; Sletten et al., 1995; Tatsi et al., 2003). 

Aluminium sulphate (alum), ferrous sulphate, ferric chloride and ferric chlorosulphate are commonly 

used as coagulants. Iron salts seem more efficient than aluminium ones, resulting in sufficient COD 

reductions (up to 56%) (Amokrane et al., 1997), whereas the corresponding values in case of alum or 

lime addition were lower (39 or 18%), respectively (Diamadopoulos, 1994). Furthermore, the 

addition of flocculants together with the coagulants may enhance the floc-settling rate hence better 

pollutant removals (Amokrane et al., 1997). 

 

Application to landfill leachate 

Kargi and Pamukoglu (2003b) observed 60% COD removal when ferric chloride was used at an 

optimum dose of 6.1 mmol/L and pH 6.0. coagulation-flocculation with FeCl3 was also studied for 

removal of heavy metals from stabilized leachate containing high concentrations of organic and 



36 
 

inorganic matter (Kurniawan et al., 2006a). The results reveal that heavy metal removal occurs best 

at alkaline pH.  Further, with an optimum aluminium sulphate dose of 15 g/L and a pH value of 7.0, a 

maximum COD and colour removal of 34% and 66%, respectively were observed by Mahmud et al. 

(2012). Recalcitrant compounds such as humic acids can also be removed by coagulation-flocculation. 

Humic acid removal efficiencies of 80%, 53%, 70% were reported by Liu et al. (2012) when ferric 

chloride 6-hydrate, ferric sulphate 7-hydrate, and polyferric sulphate were used, respectively. Since 

xenobiotic organic substances (XOC’s) such as phthalic acid esters can be sorbed to dissolved organic 

matter (DOM), removal of DOM from leachate results into overall removal of phthalic acid esters 

(Zhang and Wang, 2009).  

The effect of a coagulation-flocculation process with ferrous sulfate as a coagulant on COD, apparent 

color and turbidity was evaluated using a jar test method and a response surface methodology (RSM) 

by Amir et al. (2009) for the pre-treatment of mature landfill leachate of the Pulau Burung Sanitary 

Landfill, Malaysia. Amir et al. (2009) reported that ferrous sulfate was most efficient under alkaline 

conditions (pH = 11.7) with a coagulant dosage of 10 g/L. This resulted in a maximum of 22% COD 

removal, 42% apparent color removal and 31% turbidity removal. It was observed that the COD, 

apparent color and turbidity reductions decreased with pH and FeSO4 concentration beyond the 

optimum conditions. Ghafari et al. (2009) showed that at optimum conditions of poly-aluminum 

chloride (PACl) dosage of 2 g/L at pH 7.5 and alum dosage of 9.5 g/L at pH 7; the COD, turbidity, color 

and TSS removal efficiencies of 43, 94, 90, and 92% for PACl, and 63, 88, 86, and 90% for alum were 

reached. The results indicated the COD removal was high using alum than PACl. In contrast, higher 

removal efficiencies for turbidity, color and TSS were achieved using PACl than those using alum. 

Amokrane et al. (1997) demonstrated that 40% COD and 90% heavy metal removal can be achieved 



37 
 

when lime is used as a coagulant. Kurniawan et al. (2006a) reports a study on the removal of heavy 

metals from landfill leachate. It was shown that 8 g/L of lime could reduce the concentration of 

manganese and iron by 77% and 78%, respectively. Coagulation-flocculation of leachate at a dose of 

2000 mg FeCl3/L (0.35 mg FeCl3/mg CODo) and pH 5 led to a reduction of the initial COD by 63% 

(Amor et al., 2014). In a bid to reduce the dose of PACl required to treat leachate, Yusoff et al. (2018) 

partially replaced PACl with cross linked Durio zibethinus seed starch (CDSS). At a dose of 2000 mg 

PACl/L (0.53 mg PACl/mg CODo) and 40 mg CDSS/L,( 0.01 mg CDSS/mg CODo) removal efficiencies for 

COD and color were 61 and 96% respectively. In comparison, PACl at a dose of 2700 mg/L (0.72 mg 

PACl/mg CODo) managed removals of 40.3% COD and 94% color. 

2.1.4.4 Chemical precipitation 

Technological assessment 

Chemical precipitation has been used for the removal of non-biodegradable organic compounds, 

ammonium and heavy metals from landfill leachate because of its capability, the simplicity of the 

process and inexpensive equipment employed (Calli et al., 2005; Li et al., 1999). During chemical 

precipitation, dissolved ions in the solution are converted to the insoluble 

solid phase via chemical reactions (Kurniawan et al., 2006a). There are different optimum pH-values 

for precipitation of different components (Kurniawan et al., 2006a). Chemical precipitation is a good 

technical alternative to air stripping of ammonia which suffers operational problems such as 

carbonate scaling.  

Struvite (magnesium ammonium phosphate, MAP) - precipitation is one of the methods used in the 

removal of ammonium from landfill leachate. The efficiency of struvite precipitation is controlled by 



38 
 

pH, the molar ratio of magnesium, ammonium and phosphate and the sequence with which the 

precipitation is carried out (Kim et al., 2007). Though struvite precipitation is an excellent method for 

ammonium removal, the need for external sources of magnesium and phosphate is its major 

limitation. This is because landfill leachate is highly deficient in magnesium and phosphorus. 

Furthermore, since the stochiometric molar ratio of magnesium, ammonium and phosphate i.e. 1:1:1 

gives low removal efficiencies, optimization of these three components is necessary to achieve better 

removal efficiencies (Di Iaconi et al., 2010).  

Difficulties may also arise from specific need of the removal of heavy metals in landfill leachate, 

reducing the cost-effectiveness of the process (IPPC, 2007). 

Application to landfill leachate 

Precipitation of heavy metals in leachate using sulphides has been proposed by Enzminger et al. 

(1987). The usage of sulphides was seen to be advantageous due to their ability to work over a broad 

pH range and their extremely low solubility. However, the probability that sulphide might end up in 

the effluent and generation of hydrogen sulphide were major drawbacks in sulphide use as a 

precipitant. 

Recent developments have seen the use of struvite, chemically known as magnesium ammonium 

phosphate (MAP), in chemical precipitation of ammonium from landfill leachate. Li et al. (1999) 

proved that as a pre-treatment process, the MAP precipitation can be effective to remove the high 

ammonium strength of over 5,000 mg/L from the raw leachate collected at the local landfill in Hong 

Kong. The removal efficiency of ammonium was more than 90%. In their review, Abbas et al. (2009) 

report the use of MAP at a pH of 8.5 to 9.0 to reduce ammonium concentration from 5600 mg/L to 

110 mg/L. Results from Di Iaconi et al. (2010) indicate that 95% ammonium removal was achieved 



39 
 

when the Mg2+:NH4
+:PO4

3- ratio was set at 2:1:1, at a pH of 9. Similar studies by Kim et al. (2007) 

corroborated with this and demonstrated that ammonium precipitation efficiencies greater than 90% 

were achieved when struvite was used in a sequence that involves addition of magnesium and 

phosphorus sources before control in pH. In other studies, the elimination of other ions e.g. Ca2+ by at 

least 90%, enhanced the recovery of magnessium from leachate (from 65% - 98%) through struvite 
[...]
for analysis. Fenton oxidation has been used successfully in the removal of pollutants from landfill 

leachate. In the treatment of Pulau Burung stabilized landfill leachate, Mohajeri et al. (2010) 

reported 78% and 58%, removal of colour and COD respectively. In terms of biodegradability 

improvement, BOD5/COD ratios close to 0.5 after fenton oxidation have been reported Lopez et al. 

(2004). This overall removal of pollutants is achieved by coagulation-flocculation and/or oxidation 

and it depends on the reaction conditions such as pH and H2O2/Fe
2+ ratio. Barbusi and Pieczykolan 

(2010) reported an optimum pH for fenton oxidation between 2 and 4 where they achieved up to 

60% COD removal. This observation corroborated with that reported by Zhang et al. (2005) where 

58% and 45% COD removal was achieved at an optimum pH of 2.5, and initial COD concentrations of 

1000 mg/L and 2000 mg/L respectively. A pH of 3 favored the removal of 46% COD and 62% UV  

absorbance at 254 nm (Cortez et al., 2011). A further increase in pH led to a decrease in COD removal 

efficiency probably as a result of inhibition of H2O2 decomposition, deactivation of ferrous catalyst 

and/or scavenging by HCO3
-, CO3

2- which are dominant at alkaline pH (Deng and Englehardt, 2006). 

Singh and Tang (2013) investigated the impact of H2O2/Fe
2+ ratio on fenton oxidation and found a very 

broad operational range of 0.5 to 60 (w/w). At this range, the COD removal efficiencies ranged 

between 31% and 95%. At low H2O2/Fe
2+, chemical coagulation is predominant. This is due to the 

formation of ferric ions by fenton mechanisms. The use of UV irradiation in the fenton process 

(photo-fenton) and production of H2O2 through the electrochemical process (electro-fenton) has 



44 
 

shown great potential in COD removal efficiencies. Li et al. (2010b) reports up to 86% and 83% 

percentage of COD removal using photo fenton and electro-fenton respectively.  

Photocatalysis can also be used to reduce COD concentration in leachate (Meeroff et al., 2012). At 

initial COD concentration ranging between 140 – 330 mg/L, over 70% COD removal efficiency was 

achieved when photocatalysis was carried out for 4 hours using 4 g/L of TiO2 and UV intensity of 

1960 µW/cm2. Using photochemical technologies revealed that 35 – 57% COD removal efficiency 

could be obtained when landfill leachate (initial COD 1200 mg/L) is treated using 1-2 g/L TiO2 and 

500 µW/cm2 UV intensity. Since high operation costs caused by high energy consumption is one of 

the major drawbacks of photocatalysis (Kurniawan et al., 2006b), the use of solar driven 

photocatalysis is of recent interest. An example is given in Rocha et al. (2011) where solar energy is 

used as a source of photons. Rocha et al. (2011) reports a decrease in dissolved organic carbon from 

1200 mg/L to 900 mg/L in a leachate sample treated with 2721 µW/cm2 . Further improvement of the 

photocatalytic process can be achieved by the addition of O3 (heterogeneous photocatalytic 

ozonation) which favors the formation of more radicals compared to the TiO2 / UV system only 

(Kurniawan et al., 2006b). The use of solar energy has also been explored with fenton oxidation. Da 

Costa et al. (2018) investigated the efficiency of solar photo fenton at pH 3, Fe2+/H2O2 ratio of 1:5 and 

60 minutes treatment time to treat leachate from Brazilian landfills. The COD and UV absorbance at 

254 nm were reduced by 78 – 82% and 91 – 96.3% respectively in comparison to 19 – 53% and 17 – 

43% respectively for fenton reactions without photo enhancement. This trend was also observed in 

the studies of Poblete et al. (2017) where a more heterogeneous system with solar/O3/H2O2 exhibited 

better pollutant removals - 59.7% COD and 34.4% color – than 45% COD and 27.9% color in a solar/O3 

system. 



45 
 

In summary, Table 2.5 presents an overview of the performance of several AOP techniques in terms 

of COD removal (Kurniawan et al., 2006b).   

Table 2.5: Performance of several AOP techniques in terms of COD removal, according to Kurniawan et al. (2006b)  

 

2.1.4.6 Activated carbon adsorption 

Technological assessment 

Adsorption, a mass transfer process by which a substance is transferred from the liquid phase to the 

surface of a solid through physical and/or chemical interactions, is recognized as a widely employed 

method (Kurniawan et al., 2006b; Morawe et al., 1995). The popularity of activated carbon as an 

adsorbent is owed to its highly porous character and large surface area, controllable pore structure, 

thermostability, low acid/base reactivity, and high removal efficiency for a wide variety of organic and 

inorganic pollutants dissolved in aqueous media (Abbas et al., 2009). In practice, activated carbon 

adsorption is often used as a stage in an integrated chemical/physical/biological leachate treatment 

train. Further, it is often used simultaneously with a biological process and offers a number of 

advantages, such as enhancing nitrification efficiency, improving sludge dewaterability and removing 

refractory organic compounds (Aghamohammadi et al., 2007). Non-biodegradable organics, inert 

COD and color may be reduced to acceptable levels for biologically treated landfill leachate, and the 

existence of activated carbon is believed to contribute to a synergy effect for providing an 

attachment surface for bio-regeneration (microorganisms) and serving as a nucleus for the 

Reactor type Performance (% COD removal) 

O3 25-85 
O3/H2O2 28-50 
O3/UV 63 
H2O2/UV 56-90 
Fenton 52-85 



46 
 

occurrence of floc formation (Cecen et al., 2003). The most commonly used adsorbent is 

granular activated carbon (GAC) or powder activated carbon (PAC) (Cecen et al., 2003; Mojiri, 2011; 

Renou et al., 2008). The main drawback of activated carbon adsorption is the need for frequent 

regeneration of columns or an equivalently high consumption of powdered activated carbon (PAC).  

 

Application to landfill leachate 

In most studies for purifying landfill leachate sample, activated carbon adsorption has also revealed 

the prominence in removal of essential amount of organic compounds and ammonium (Foo and 

Hameed, 2009). A widely reported case is that from the Goslar landfill in Germany where GAC was 

used to reduce the influent COD (940 mg/L) by 91% (Foo and Hameed, 2009). In a Greek landfill, PAC 

at a dosage of 6 g/L was successfully used to reduce the initial concentration of COD (5690 mg/L) by 

95% (Kurniawan et al., 2006b). For an equal dose of GAC, Diamadopoulos (1994) managed to reduce 

the COD of landfill leachate from 1140 mg/L to 270 mg/L.  

Li et al. (2010) presented a case study where combined use of 10 g/L PAC and coagulation-

flocculation enhanced the removal of COD (from 2817 to 407 mg/L), Fe3+ (from 9.6 to 0.03 mg/L) and 

Pb2+ (from 289 to 7µg/L). Kargi and Pamukoglu (2004) investigated that PAC at a dose of 2 g/L 

improved COD and ammonium removal, resulting in nearly 86% COD and 26% ammonium removal. 

Kurniawan and Lo (2009) investigated H2O2 oxidation in combination with GAC adsorption and found 

removal efficiencies of 82% for COD and 59% for ammonium. Activated carbon had also successfully 

been used in the removal of heavy metals from leachate. Kurniawan et al. (2006a, 2006b, 2006c) 

reports a study where Cd2+, Cu2+, Cr3+, Mn2+, Pb2+, and Zn2+ were removed from landfill leachate using 

a dosage of 2 g/L of GAC. A reduction of approximately 80-96% was achieved at an initial 



47 
 

concentration of 84 mg/L. To counter the expensive costs associated with activated carbon, food 

wastes e.g. sugarcane bagasse, tamarind fruit seed, have been investigated as potential sources of 

activated carbon. With activated carbon from tamarind seed, Foo et al. (2013) achieved colour and 

COD reductions of 91 and 80% respectively. According to Shehzad et al. (2015) and the references 

there in, removal efficiencies ranging from 27 – 83% COD, 39.7 – 94.7% color and 46.7 – 79.6% 

ammonium can be achieved with activated carbon from food wastes. The differences in performance 

arises due to differences in leachate characteristics, activated carbon preparation and treatment 

conditions.  

2.1.4.7 Membrane filtration 

Technological assessment 

A membrane could be defined as a material that creates a thin barrier capable of selectively resisting 

the movement of different constituents of a fluid and therefore affecting separation of the 

constituents (Visvanathan et al., 2000). Different membrane filtration techniques: microfiltration (MF) 

ultrafiltration (UF) nanofiltration (NF) and reverse osmosis (RO) are used in landfill leachate treatment 

(Abbas et al., 2009). 

MF is employed to capture microorganisms, small particles, large molecules, emulsion droplets and 

large colloidal (Chang et al., 1996). This method is not suitable to be used alone but is recommended 

to be used as pretreatment process with other membrane processes (i.e. ultrafiltration, nanofiltration 

or reverse osmosis) or in combination with chemical treatment processes so as to remove suspended 

matters and colloids (Mojiri et al., 2013). UF is a selective process utilizing pressures up to 10 bar 

(Mojiri et al., 2013). It could be employed to eliminate the larger molecular weight components of 



48 
 

leachate that tend to foul reverse osmosis membranes including organic biodegradable 

macromolecules and non-biodegradable ones (Rautenbach et al., 1997). Its separation is strongly 

dependent on the particle size of separated substances and the molecular weight cut-offs (MWCO) of 

the membrane (Pi et al., 2009). This process might prove to be useful as a pre-treatment method for 

reverse osmosis. NF has found a place in the removal of recalcitrant organic compounds and heavy 

metals from landfill leachate because of its unique properties (Calli et al., 2005; Ozturk et al., 2003; 

Urase et al., 1997). Unlike RO, NF has a looser membrane structure, enabling higher fluxes and lower 

operating pressure for the treatment of leachate (Trebouet et al., 2001). It has the ability to remove 

particles with a molecular weight higher than 300 g/mol and inorganic substances through 

electrostatic interactions between the ions and membranes (Abbas et al., 2009). Additionally, at 

higher leachate pH, e.g. pH 8, NF is typically negatively charged due to the deprotonation of the 

carboxylic groups on its surface. Therefore, DOM such as humic compounds which are smaller than 

the membrane pores but also negatively charged at this pH  are rejected (Kurniawan et al., 2006b). 

For this reason, the high rejection rate for DOM and sulphate ions coupled with low rejection for 

chloride and sodium ions reduces the volume of concentrate. NF membranes are commonly made of 

polymeric films which have a molecular cut-off between 200-2000 g/mol (Renou et al., 2008). With 

high fluxes and the ability to operate over wide temperature and pH range, RO is another membrane 

filtration technique. With 98 – 99 % rejection for dissolved solids and metals RO can be used for the 

removal of heavy metals, suspended/colloidal materials and dissolved solids from landfill leachate 

(Kurniawan et al., 2006b) In spite of its high rejection rates, the drawbacks of RO include membrane 

fouling and its high-energy consumption (Liu et al., 2017). 

 



49 
 

Application to landfill leachate 

An increasing number of leachate treatment plants have selected reverse osmosis technologies. With 

a system capacity of 500 m3/d and a recovery rate of 80%, a two-stage RO system was able to achieve 

99.9% removal efficiency for ions such as Ca2+, Ba2+ and Mg2+ (Sír et al., 2012). A two-stage disc tube 

membrane was used to reduce the inlet COD and ammonium concentration from 1797 mg/L to less 

than 15 mg/L and from 366 to 9.8 mg N/L, respectively. The average rejection rates for salts and 

organic contaminants are about 99% (Peters, 1998). In the same study, the retention of both sodium 

and chloride was over 99%. Treatment of landfill leachate from a Swedish landfill resulted in a COD 

and ammonium reduction from 925 to less than 15 mg COD/L and from 280 to 16 mg N/L, 

respectively. The retention of both COD and ammonium was over 98% (Linde et al., 

1995). The removal efficiencies of COD and NH3-N from young landfill leachate were 96% and 97 %, 

respectively. 96–98% of COD removal in the leachate at operating pressure of 53 atm was achieved 

using a pilot-scale reverse osmosis unit (Chianese et al., 1999). 

NF was used to reduce total Kjeldahl nitrogen (TKN) in leachate by 22% whereas the iron 

concentration was reduced by 99% at a cross flow velocity of 3 m/s, a pH of 8.3, and an applied 

pressure of 2MPa (Trebouet et al., 2001). Ince et al. (2010) reported 44% removal efficiency for TKN. 

The difference in removal efficiencies could have been due to use of different materials for the 

membrane as well as different operating conditions and leachate characteristics. A COD removal of 

66% was achieved in a hybrid set up which included micro-filtration (Ince et al., 2010). This reduction 

was achieved when the cross flow velocity was set at 1 m/s, pH of 9.3, and applied pressure of 0.175 

MPa.  

Microfiltration (MF) and ultrafiltration (UF) membranes have also been used in leachate treatment 



50 
 

albeit as a pretreatment step to remove colloids and suspended matter before RO or NF treatment 

although COD removal of 50% was obtained by using UF process alone (Deng, 2007). Pi et al. (2009) 

showed that COD of the leachate steadily decreased from 20 g/L to less than 3 g/L, and ammonium 

decreased from 368 mg/L to 259 mg/L in the UF process. Ameen et al. (2011) reported that MF 

decreased the turbidity, color, total suspended solids, total dissolved solids and volatile suspended 

solids in the leachate by 98, 90, 99, 14 and 20%, respectively.  

The combination of membrane technologies with biological process also referred to as membrane 

bioreactors is used as an alternative to conventional biological processes. In a two stage membrane 

bioreactor with anoxic/oxic steps, the removal of COD and ammonium averaged at 80.6 and 99% 

respectively (Liu et al., 2017). The ability of an anaerobic membrane bioreactor to degrade UV 

absorbing compounds in leachate was investigated by Pathak et al. (2018). The two stage system – 

thermophilic followed by mesophilic steps  - was able to reduce total UV absorbing compounds by 

50%  (Pathak et al., 2018). 

 

2.1.4.8 Ion exchange treatment 

Technological assessment 

Ion exchange is a reversible process and may be accomplished with ion-exchange media which can be 

natural or synthetic in nature (Singh et al., 1999). It is a well-known technique for wastewater 

purification. However, there is little research towards the removal performance on landfill leachate 

using the technique. Kurniawan et al. (2006a, 2006b, 2006c) and Bashir et al. (2010b) reported ion 

exchange is not a well-studied method for removal of non-biodegradable organic compounds from 



51 
 

landfill leachate and it is typically used as a polishing step for removal of ammonium, nitrate, and 

metals from leachate (Fernández et al., 2005; Primo et al., 2009). In the removal of nitrogenous 

nutrients such as ammonium, Unlike biological methods, ion exchange is able to handle high 

concentrations and abrupt changes in pollutant load with very high removals. There are a few recent 

studies that investigate ion exchange treatment of landfill leachate. 

 

Application to landfill leachate 

The application of ion exchange processes in municipal landfill leachate treatment was recently 

investigated (Bashir et al., 2011; Bashir et al., 2010a, 2010b). According to Bashir et al. (2011) cationic 

resin was an effective media for ammonium removal. At the optimum cationic dosage 69% colour, 

38% COD and 92% ammonium removal was achieved. Equilibrium removal data for ammonium by 

cationic resin fitted well with Langmuir and Freundlich linear adsorption isotherms (Bashir et al., 

2010a). Boyer et al. (2011) systematically evaluated magnetic ion exchange (MIEX) treatment of 

stabilized landfill leachate. The reduction in absorbance at 254 nm (57%) and dissolved organic 

carbon (34%) shows that MIEX-Cl resin is able to remove dissolved organic matter  even from landfill 

leachate and steady-state dissolved organic matter removal of leachate by MIEX-Cl resin was 

achieved in 20 min, with no change in uptake between 20 min and 2 d of mixing. Singh et al. 

(1999) carried out a bench-scale study and found that the level of fluoride was reduced from 

approximately 10 mg/L to less than 1 mg/L. Natural media e.g. zeolites have also been used 

successfully to treat landfill leachate. From an influent concentration of 2292 mg NH4
+ - N/L, removals 

of 17.68 mg NH4
+ - N/g zeolite at pH 7 were obtained (Martins et al., 2017). Varied efficiency (1.08 – 

56.3 mg NH4
+ - N/g zeolite) of these zeolites to remove ammonium from landfill leachate have been 



52 
 

reported (Martins et al., 2017). The high exchange capacities are a result of preconditioning the 

zeolite with e.g. sodium chloride solution before use.  

One of the most significant drawbacks of ion exchange resin utilization in treatment processes is its 

cost (Grote and Schumacher, 1997). Other limitation is that, prior to ion exchange, appropriate pre-

treatment system such as the removal of suspended solids from leachate is required. 

2.1.4.9 Electrochemical treatment 

Technological assessment 

Electrochemical methods e.g. electrochemical oxidation and electrocoagulation are based on anodic 

and cathodic reduction of impurities present in waste water. The application of the techniques is to 

the treatment of colored effluent, removal of organic contaminants and for reducing the COD and 

ammonium concentrations of the effluent. Electrochemical oxidation of organic compounds from 

leachate is promising method of breaking down pollutants which are resistant to biological 

degradation (Mandal et al., 2017; Tatsi et al., 2003). Electrochemical methods have been studied in 

situations where traditional methods have been unable to achieve the satisfactory concentration 

limits or where they offer economic advantages (Deng and Englehardt, 2006; Ramprasad, 2012). The 

advantages associated with electrochemical methods include low or no sludge production and 

chemical reagents required (Dia et al., 2018). 

 

Application to landfill leachate 

Several researchers have employed an electrochemical method in reducing the COD, color, 

ammonium and other xenobiotic organic compounds such as 2-chlorophenol of leachate (Chiang et 



53 
 

al., 1995a, 1995b; Panizza et al., 2000; Polcaro et al., 1999). All investigators found efficient removal 

of contaminant above mentioned in the leachate with the addition of chloride. Chiang et al., (1995a) 

indicated that the removal of COD was 52 % after 6 hours batch electrochemical oxidation and over 

80% for ammonium. Polcaro et al. (1999) reported that electrochemical degradation of 2-

chlorophenol was more efficient when chloride of approximately 1000 mg/L was added. During 

electro-oxidation of leachate, COD reduction efficiency ranges from 70% up to above 90%, and 

ammonium removal efficiency almost reaches 100% under appropriate conditions (Chiang et al., 

2001; Ihara et al., 2004; Leu and Chang, 1999). For instance, electrochemical oxidation of leachate 

using a boron dipped diamond anode, current density 900 A/m2 and chloride concentration of 2760 

mg/L resulted in complete removal of original COD (3800 mg/L) and ammonium (1710 mg/L) 

(Mandal et al., 2017). Bashir et al. (2009) also reported COD and color removals of 67.6% and 83.7% 

respectively during electrochemical oxidation of landfill leachate. The result for removal of organic 